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Boe L AR o METRAYIE Li3919T44P8h806459 3. 89V

4900mAh/19. 06Wh (RATED) 5000mAh/19. 45Wh (TYPICAL)

Name of Sample:  RECHARGEABLE LI-10N POLYMER BATTERY
1.13949T44P8h806459 3. 89V 4900mAh/19. 06Wh (RATED)
5000mAh/19. 45Wh (TYPTCAL)

RISl BRI

Consignor: Zhuhai CosMX Battery Co., Ltd.
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i HLA FREYID Li3949T44P8h806459 3. 89V 1900mAh/19. 06Wh (RATED)
#:f-u“u,g #k Chinese 5000mAh/19. 45Wh (TYPICAL)
Name of Sample %I RECHARGEABLE LI-I0ON POLYMER B, \TTI'RY Li3949T14P8h806459 3. 89V
English 49000Ah /19, 06WH (RATED)  5000mAh/19. 45Wh (TYPTCAL)
Haes 1121120968
Sample No.
-ﬁ*ﬁ—?{i BAIg el AL (3 1T PR 2 7]
Consignor Zhuhai CosMX Battery Co., Ltd.
_’#_)3"':‘#{5_ JACHE 6 T LI (50 0 R 23 37)
Manufacturer Zhuhai CosMX Battery Co., Ltd.
- S S P S AR HE S]]
il
&ﬂlf{% ST/SG/AC. 10/11/Rev. T 38.3 UN Manual of Tests and Criteria ST/SGAAC. 10/11/Rev. 7
Test method Section 38.3
o WA FE CRB8 HbgifE 1D
] =
'ﬂi/ﬁ-/ﬁ ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7
Criterion Seetion 38.3
¥ o
A#uuﬁ‘ﬁﬂ. e, MEXn Hpsst
ppearance Silvery and vellow Aluminum-plastics shell
*:f-"u"&"% H ﬁj 2021-12-29 ArRlReiL | i 2022-01-14 ~ 2022-02-17
Accepted Date Test Date
(e S REAT s R G el s bl s AN s 45 B o Al il
*ﬁﬁ%llﬁ 2 Altitude simulation, Thermal test,Vibration, Shock, External short
Test Items circuit, Crush, Overcharge, Forced discharge
LRI, AT IR GRS RbHE T ST/SG/AC. 10/11/Rev. 7 38. hsifk oK o
The tmmplr has passed the test items of UN Manual of Tests aml Criteria
AR [ST/S6/AC. 10/11/Rev. T Section 38.3
Conclusion

L H W (bate)

%'I. nf AL L S HL i Rechargeable Single Cell Battery. /
/.
Comment
FFef4r it /
Consignor 519040
Address Post Code
y - 7 A%
o U T #
Approver: =74 Checker: Compllcr
R L
Title: @8 LRl (Vice chief engineer)
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N Name of Test Standard requirement or The " 2 ®
0. ltems Clause Number of Standard Test Result | Conclusion [ Remark
WAL Rl Al T
, ?r'ﬂﬁﬁﬂ lllli ¥ “i\l ISGAALC, 1[1.-'_| I. ‘Rev. ...';H. ’. . LLesT W g 1 w
2 anual ol Tests and Criteria See Appendix 1 IH\f{r
Altitude ST/SG/AC. 10/11/Rev. 7 Section 28,2 Test T1 |7 ' Passed
simulation asse
W Culis Jubsdt F
3 WEE ST/SG/AC 10/ /Rev. T 88, 4612 Wk 2
2 ﬁaqﬁt N Manual of Tests and Criteria Sep ":IJ[Jt‘lllii‘C 9 I”\l- k. ;
Thermal test  [sp/sa/ac. 10/11/Rev. 7 Section 38,4 Tese T2 |70 ST S !
Passed
XA GRS RbRiE T _
R HIE ST/SGAAC. 10/T1/Rev. 7 38.3 LUKGTS W 3
3 . Y UN Manual of Tests and Criveria Coe Annendix 3 S
Vibration ST/SG/AC. 10/11/Rev. T Section 38.3 Test T4 ¢ Appenyix . },,'_'_*f
assed
B ¢oldd fds e T
h BEE ST/SG/AC 10711 /Rev. T 28,4 15874 N P
4 !"iﬁ]" UN Manual of Tests and Criteria 3‘,-..: _\L[}[]r‘”r“‘ 1 E}- y
Shock ST/SG/MC 10/ 11 /Rev. T Section 383 Test T4 |7 o pae
153 !"'i‘l i JG i;{_-‘}f«‘ Hi {l,]—:}ﬁ; 2 E
_ ST % WS ST/SG/AC, TO/11/Rev. 7 38,3 BIGTS Wi # 5
b UN Minual of Tests and Criteria . At ond i vis 4
External short |sv/se/ac. 10/11/Rev.7 Section 28,3 Test S Aorendixg® |>.I1L-if,ll
circuit T.5 4SS
B GRS MEAET
: ) ST/SG/AC. 10/11/Rev. T 38.3 104876 Wi 6
6 ??FEE UN Manual ol Tests and Criteria \'v;'-J'u]m--Jllli\.' 6 P v 3
Crush STASGAAC 10/11/Rev, 7 Seetion 38,0 Test o . Passed
T 6 dassed
WIS Ry T
s : MEE ST/SG/ANC 1O/ Rev, T 38,03 GUiR1T WEH A 7
7 JJEELE EN Manual ol Tests and Criteria LIL: '\;ler'llt|i\ 7 [/\Ti\ﬁ.
Overcharge ST/SGAAC 10/11/Rev, 7 Section 38,3 Test T Pacsed
Beivid GBS Mt F
£ 24 W ST/SGAAC. 10411/ Rev. T 28,3 GUESTSH WEEF 8
8 ﬁ’iwﬁ% UN Manual of Tests and Criteria ‘€~’;‘1i;'-[;l-r1rin Q i 4
Forced discharge |s1/s6/0, 10/11/kev. 7 Seetion 28,2 Test DR P ol
T. 4 asse(
*&ﬁg-ﬁ:&%’ﬁ' FRREHANE : 20°C  BRBEIA I /%
g [ 107 MO 0900 10 tel s S
Test Environment Ambient temperature:20°C, Ambient humidity: /™
Condition
R A
Test Item
e H L -
: P
Subcontracted Test SagkE | LA HE 45
Condition Subcontracted | Name Post Code

R itk
Address

Laboratory

&% p
Tel
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A5 | BRIRE LA | wEs
No. Name of Test Items Altitude simulation
Ve At . sl AL i
; : ; A AT Before w5 . E
o | ABRE R Bl RER A |5 pan g (M4 0E| e
%5 Sample Status M | FHELE | RE | FBEE | Mass Loss | Residual |ZL %
Sample Mass ocv Mass ocv OCV  [Other
No. g IV a vV o %% Event
YCE T s Sin . %
001 | yoye purty b | 67.0686 | 444 | 67.0678 |  4.43 0. 00 99.77 | o
1CYCTE =% e i ‘ i
002 it fT_‘_"j;fl‘,’i;...| 67. 0133 4.39 67. 0131 . 39 0. 00 100.00 | ©
— - =
003 [ 1evc Furty hmced | 67.2045 .38 | 67.2038 | 4.38 0. 00 100.00 | ©
004 | ieve butty e | 671826 | 442 | 671825 | 4.41 0. 00 99.77 | ©
YCRE AT BN i -
005 | yeroront | e6.9074 | 4.41 | 66,9071 1. 40 0. 00 99.77 | o
006 [ poroperird o ez 20121 4.437 [Y67.2009 | 4.43 0.00 | 100.00 | o
R 250YC5E 4 7 1 : 5% mevre , - _
007 | smore porm o S le. (164 .34 | 67.0193 | 4.33 0. 00 99.77 | ©
Qo A e
008 | ysove Furir meiies | 6784830 .42 | 67.4932 | 4.42 0. 00 100.00 | ©
PRCYC TS 4~ 1
009 | st 1767, 1354 .41 | 67.1351 1. 41 0.00 | 100.00 | o
010 o e 66. 9919 L4 | 66,9922 1,43 0. 00 99.77 | ©

25CYC Fully charged

AR

Ihis space intentionally

left blank

&iE: LR V- D-ARAK R-205 F-RK 0-R#F. LR, ALK, LE. X,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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] 5 BRAA Z4F | AL
No. Name of Test Items Thermal test
Ha|  Hank MY Fefre REE A | g gank| Mabm e
&5 Sample Status RE |[FHROLE i 2 FF#& & /& | Mass Loss| Residual | %
Sample Mass ocv Mass ocv OCV | Other
No. '8 N ‘e IV % /% | Event
001 | sonmiiin. . | 670678 L43 | 67.0622 | 4.36 0.01 98.42 | o
002 | qmtmai by | 67018 4.39 | 67.0077 | 4.33 0. 01 98.63 | 0
00 | obrair i | 672088 .38 | 67.1992 | 4.32 0. 01 98.63 | o
004 | yformdml 671825 | 441 | 671762 | 435 0. 01 98.64 | o
005 | oL L 66,9071 4.40 | 66.9011 |  4.34 0. 01 98.61 | 0O
006 | poacvomerb Ner o009 [ 443 [erosss [ 436 0.01 98.42 | o
007 | pcBREL - liez.0103 | 483 | er.o1d6 | 427 0.01 98.61 | ©
008 | yicrornt. |67.4932 | 4.42 | 67,4883 | 4.35 0. 01 98.12 | o
009 | et 67,1351 441 | 67.1298 |  4.34 0. 01 98.41 | o
010 e 66. 9922 L43 | 66.9855 |  4.36 0. 01 98.42 | o

25CYC Fully charged

=g 2 This space intentionally
» e
AR left blank

@R L V-IRA DR R-2REL P-AL K O-AR. RRA. MK, RAZL. AAk,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

5/11
A5 5 BAAA LA | I
No. Name of Test Items | Vibration
X I5AT elore “'.n& ier =2 o
*_-f_u% ‘f“f-u"nil}i,%} e, Al Before RIS After ML 3@]4“@,& 4,
%5 Sample Status ¥ FREE| KT Fr#4& W, /E | Mass Loss | Residual | L%
Sample Mass ocv Mass oCVv ocv Other
No. /g vV /g A% % /% Event
001 |CYCRR i 67.0622 |  4.36 | 67.0609 | 4. 36 0. 00 100. 00
ICYC Fully charged | 07- V022 i P15, 000 90 : ' 0
VO5E 4 %
002 [ | frEERt o ]67.0077| 4.33 [ 67.0060 | 4.33 0.00 | 100.00 | o
003 | oqoEdnm o ler1992| 432 |era9m3 | .32 0.00 | 100.00 [ o
004 [ FoEERR o |67.1762| 4.35 |[67.1745 | 4.35 0.00 | 100,00 [ o
005 | yeromRmU o 166.9011 | 434 | 66.8995 | 4.34 0.00 | 100.00 | o
006 | arroscion oillie7iasss | 4. 36,.40( 672841 | 4. 36 0.00 [ 100.00 | o
007 | el li67.0146 [& 4.27 | 67.0131 1. 27 0.00 | 100.00 | o
008 | ooyt ®l 1674883 | 4.35 | 67.4874 | 4.4 0.00 | 99.77 | o
009 | ool Cler1298 | 4.34 [ 67.1280 | 4.4 0.00 | 100.00 | o
010 Vol 66.9855 | 4.36 | 66.9850 [ 1.36 0.00 | 100.00 | o
25CYC Fully charged Gt s K 5 e E X
\ oo eflThis space intentionally
J"—Fﬁ)[ left blank
#iE: L V-IRA DR R-2E F-RK 0-Rik. RRA. AMKA. LA, ik,
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A5 ; BRA B % Fk it
No. Name of Test Items Shéek
K2 AT Bef RIEE Afte 5.4
5 e A B Bafing MBS Aller | 2 g am 4 [MawE | st
%5 Sartiple Sl;Tus & bk | AE FF3&d, JE | Mass Loss | Residual | 3%
Sample - ‘ Mass ocyv Mass oCv ocv Other
e /g IV o v % % | Event
NCoE & e _ .
001 | oyt ol 670609 | 436 | 67.0614 | 4,36 0. 00 100.00 | o
: IOYCTE A Fe A = B N
002 | oy poriroee 1 67.0060| 4.33 | 670070 | 4.33 0. 00 100.00 | o
003 | oo ol errors| 432 | er1979 | 432 0. 00 100.00 | o
004 | overorered o len1745| 4.35 | 67.1745 | 4.35 0. 00 100.00 | o
005 | oy ®RL | 6g 8095 | 4.34 | 66.9000 | 4.34 0. 00 100.00 | o
008 | sscvc rurir il | 67.2841 [E8 4.368%| 67, 2645 |Iou. 35 0. 00 9.77 | o
007 | pscrc tors o o IREga031 (B 4. 378 | 67.0138 |4 25 0. 00 100.00 | o
25CYCTER TR . . 9, T 'RCY
008 | gscve rurty spedi|n67: 4874 | 4.34% |u67:4875 | 4.34 0. 00 100.00 | o
009 [ ssereroiinl 671280 434 |67 1287 | 434 0.00 | 100.00 | o
010 | v poriit | 66,9850 | 4.36 | 66.9856 | .36 0. 00 100.00 | o
e APhis spice intentional |
}l |‘ o Ihi I I|{-|'l“:|t|l;::,lki n ¥
FiE: L V-IRA D-ARAR R-2LE F-RK 0-RiHH. RFA. LMK, L. LA,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.
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A% : BUAR 4 | Sk
No. ' Name of Test [tems External short circuit
*’Ffﬂ%% *f‘uun;lk,’& *‘f’!‘a}:ﬂ)ﬁlﬁﬁ%g]!ﬁfg_ ﬁ-‘f&’;lﬂ%
Sample No. Sample Status Max. I"-\'1“"“?"‘::.1"&3!111701'211urc Other Event
001 mrulrflﬁs/i ‘T:Tfll-‘;.lltll.i:“'i 2. 2 o
W S 2
002 ICY(I.'{ [\:tllni\;' t;“tjtil.l.'gf’rl 29, 2 0
W A 2
003 LCYC Fuly chatged 3.2 0
004 1C\.'(l'(.r\f.i.f.f\/-r:‘}t].J.i::g‘-r| 75. 4 0
005 lt‘a'rl"t.;:irfll:f L:-’E‘].I‘liu:-fl 29. 3 0
006 2505??5.lJll.l-:j\'fﬁ.l-‘i:‘-ml 75. 8 O
e
007 25('.‘\2:3( I\:L.IJ?\"Lr"l}‘;::Ilijgu.-rl 25.0 0
008 ESC;%?C;ETL]{:T;::r;!j:.;--‘i 5. 6 0
009 25(1;3’2'(:‘:5Il;lljj;'hji:}:"guli 5.7 0
019 25CYCHGEAT 55. 8 0

25CYC Fully charged

N o This space intentionally left
PLF 451 D e

HiE: DMK R-8RF F-AL K 0-Rfgk., fA K. RakZ,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A5 6 KR A 4 AR $ 11
No. Name of Test [tems Crush
Haws Hank ok m R REL EI
Sample No. Sample Status Max. txlcru.a?lc'I’cmperaturc Other Event
e %6 5i j{:”r.r.r. ty 21.7 9
012 (PG &tk Buprtirs 21.6 0
015 T By 21.8 0
017 250K 50% Comati 21.7 0
o1 25(?\?{‘\.:':én-x?{(r::;i::;i Ly él.6 0
019 25r2Y5r.C\.:’:(I}';-ﬂ::ﬁ::-;i ty 2L.5 o
020 25CYC 50%FE 3 0

25CYC 50% Capacity

IR

This space intentionally
blank

left

ks D-fRAK F-R K 0-AfMik. BAK.,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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5 2 BRAB LA | LR
No. Name of Test [tems Overcharge
T HakA =R -4
Sample No. Sample Status Other Event
; 1CYCHE A fo e
) - Q0
021 1CYC Fully charged
o ICYCHE 4 Feil
29 L 4]
022 ICYC Fully charged )
o 1CYCHE 4 fa il
023 1CYC Fully charged -
ICYCyE A foild
2/ ' O
024 1CYC Fully charged
DECY[ e St
95 25CYCHE 47l {
025 95CYC Fully charged .
s 25CYCHEA: fetly :
O
026 25CYC Fully charged
" 25CYCHE A fe it
027 25CYC Fully charged 0
098 | 25CYCHE A AL 0

AR =41

This space intentionally left blank

ik D-fiR4R F-RK 0-RAFR. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.




Eigtb TR A A FRAAE)
& M IR L - RS

Shanghai Institute of Chemical Industry

Testing Co., Ltd. Test Report— Appendix 8

NO. 1121120968

10/11
B 8 A3 A B L AR it il S e
No. Name of Test [tems Forced discharge
b5 GRS ERN 2
Sample No. Sample Status Other Evesit
029 LCYC Ir:.y[rf:vd‘.’[r‘:ii-lr[in-_u--cl 0
030 10YC ![lu\ll'\L. fi\irf-it!llﬁn ged 0
031 1CYC ]!::“l{ I|IJ\%: 11[1.;'{3}'%[]_“ O
032 1CYC Ifsr‘ir[.rf?;ijif‘ll!11,=t'gf-‘i 0
033 10YC ll(.?;f:' fl?iri’\:-li[:l:t:'.u<»rl O
_— _IOICEARIL 5
ICYC Fully discharged
036 1 T e 0
037 1CYC ]I(;?J{I,\: ?;lff:rlll:‘l ged O
038 i s ¢ ot 0
039 23{'\'(135}::: ‘| J\L/[nulthu reed 0
040 25CY( g ;tu}li JJ\L :; 1”5 -liiil.ﬁ rged 0
041 23(‘\‘{??;-::‘!{ -lri-l: ?1 {%En-gi d O
042 2 wf\{ﬁ['t?; 1)\L ?;lji{ -ﬁ. rged 0
043 2.3('\'(;2?:1\-!{‘]')_\.":?{\iﬁ-i-[ltll.:1'!;n-:[ 0
044 25{'\'[%“:;::]&..]2}_\}';?]T:'fi-lliin';;n-d O
045 25(‘\’(??5:;('11}5 :Tifi%-.llli. rged 0
046 z;(\(ﬁt(:?fit ?;irif‘lllia rged O
047 25(‘\'(?;}?:’1{ 1’:“ :Tiiii-ll?:n'gv:! 0
048 zsuuj?fltljf f;iri%zlll]'[;aa-g{\{i 0

#iE: D-MRAR F-ALK O-AMk. ALK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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o PERCALNAS Thkes woRl

G

® (€@ =M

;ﬁﬁ#l/iwen CAPACITY 4900mN1{19 oawn) -
SV il / TYPICAL CAPACITY: 5000mAh(19. 45wn}f L
FRFRELE/NOMINAL VOLTAGE: 3.89V==
75 68 BR 5 B3 /LIMITED CHARGE VOLTAGE: 4‘4533;,.»-
HY2/MODEL: Li3949T44P8h806459
147474/ STANDARD: GB 31241-2014

o 24 RE 43 45 BR 22 B/ ZTE CORPORATION
o E] 3/ MADE IN CHINA

1ICP6/65/76

2ILIRRR. WS FAESIRANS
FHIFEEREK, WEEER
N A RACRBAN TR 2R R
N BT RE R/ EERKEREER

@

sk d 1 2k ook



